SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum k= v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS Fu 20 dhine s ("‘
10 dBm J\ 10 dBm {\l
0dB ( T 0 dBm T \
-10 dem 4 Iy -10 dBm i
SPURIOUS_LINE_ABS li‘ h
-20 dem L‘ -20 dBm {,
-30 dém ,,ﬂ\ -30 dBm (. ﬂ i
40 dom _,,.r‘--\-,-—-—«-—vj ! {\ ﬂ ﬂ A «fyan ﬂ : I / S
\f\«J .»A"Wr\,u {J L,Jj L,n N Y ) lb\ | 1/ ]\—ﬂn}"vw’\hf\,ﬁ Wl IL‘,,,) L/\:\pf\w‘ﬂ‘vj kJ[ [Pt
50 dem “50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84892 GHz -35.55 dbm -22.55 d& 1.895 GHz 1.915 Ghz 100.000 kHz 101392 GHz 21.64 dBm -8.36 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -20.37 dBm T.37d8 1.915 GHz 1.916 GHz 200.000 kHz 191506 GHz -21.51 dBm -8.51 dB
1.850 GHz 1.870 GHz 100,000 kHz 185100 GHz 21.87 dém -8.13 dB 1.916 GHz 1995 GH2 1,000 Miz 161800 GHz 33.48 dBm o046 B
Y
I J1 "

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tugrwr
Limit §heck PAES | SPURIGECHHEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS PASS 20.dhi0
10 dBm 10 dBm
0 dB " oty A AN el 0 UFF‘MWW rrtse
-10 dém l \ —14 dBm: \‘
SPURIOUS_LINE_ABS J \
-20 dem

-23 dBm %L

| com

-40 dem 40 dem ™

-50 dBm -50 dem

-60 dBm -60 dBm

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts S“’.Lw

purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84867 GHz -26.47 d&m -13.47 d8 1.895 GHz 1.815 GHz 100.000 kHz 1.90035 GHz 2.56 dBm -27.44 db
1.843 GHz 1.850 GHz 200.000 kHz 1.84985 GHz -31.82 dBm -18.82 dB 1.015 GHz 1.916 GHz 200,000 kHz 1.91503 GHz -30.05 dBm -17.05 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86344 GHz 2.00 dBm -27.10 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91616 GHz -24.60 dBm -11.60 dB
T
) i )
Date: 21.AUG.2024 13:11:19 Date: 21.AU
Sporton International Inc. (ShenZhen) Page Number 1 A29 of A96

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADINS6707X



SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS ﬂu 20 ghine 5 r
10 dBm i 10 dBm f\‘
ods j ‘k 0 dem | 1
-10 d8m 7 -10 dBm / \
SPURIOUS_LINE_ABS } ‘k 'I{ t
-20 dém j[ ‘\m -20 dBm lf’ll
-30 dem ‘\1 -30 dBm—— ) H“h
_40 dem A '\ f\ A ﬂ il 4 m ” /\ h L
[l { IR o J71 N s
L\‘{\' L et LAl ™ Lfhes I 'Jj ILW’“\‘\IJ\'V\'A'WN- L o
50 dem S0 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -36.41 d&m -23.41 d8 1.895 GHz 1.815 GHz 100.000 kHz 1.51392 GHz 21.12 dBm -8.88 db

1.843 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -20.83 dBm -7.83 dB 1.015 GHz 1.916 GHz 200,000 kHz 1.01502 GHz -20.34 dBm ~7.34 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 20.81 dBm -9.19 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91621 GHz -34.25 dbm -21.25 dB

T
) i )

Date: 21.AUG.202 Date: 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
J 3 3 ABS Lt SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dém
ods LY 0 dpr = - g
-10 dém | ] —III:IBW \‘
SPURIOUS_LINE_ABS J } |
-20 dem J I 24 dem \
-30 dBm— 2 7 \ 30 dem 4 ]
' o B - P
40 dem -40 dem el
Mo
50 dBm -50 dem
-60 dBm 60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | ||['Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84871 GHz -28.73 dém -15.73 dé 1,655 GHz 1.915 GHz 100.000 kHz 1.90303 GHz 1.65 dém -28.31 db
1.849 GHz 1.850 GHz 200,000 kHz 1.84858 GHz -34.26 dBm -21.26 dB 1.915 GHz 1.916 GHz 200,000 kHz 191500 GHz -32.49 dBm -19.49 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86336 GHz 1.20 d8m -28.80 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91607 GHz -26.85 dbm -13.85 dB
Y
) i )
Date: 21.AUG.2024 13:12:15 Date: 21.AU
Sporton International Inc. (ShenZhen) Page Number 1 A30 of A96

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADINS6707X



SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum k= v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS ﬂu 20 dhine s r\
10 dém J \ 10 dem I ‘
0de 1 0 dem J i
-10 dBm | \ -10 dBm |
SPURIOUS_LINE_ABS hjj ‘1 ]‘
20 dem j\l L 20 dim 7 )
.30 dem \\ -30 dem "
l | I f
40 dem " i !l H i _ag/HBm J | ‘F!
prrv— —— \j\ | J [ JL Jk le_\ Wa LJ “\ Llenuh ”/.\Jr"' e
M il L NINEN S £ P ot i) D) Lot
50 dem b0 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84897 GHz -37.26 dém -24.26 d& 1.895 GHz 1.915 Ghz 100.000 kHz 1.91389 GHz 19.76 dBm -10.24 d&
1.849 GHz 1.860 GHz 200.000 kiz 1.84597 GHz -2L.28 dém 825 d 1.915 GHz 1.916 GHz 200,000 kHz 1.91504 GHz -22.38 cBm -9.38 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 19.62 dBm -10.38 dB 1016 CHz 1955 GH2 1,000 Miz L a1606 CHe 35.60 dBm o060 0B
T
Il 1 P
Date: 21.AUG.202 13:10:28 Date: 2 13:31:43
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum oz ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
0d r--\ T o '\ 0 di T G T ..-..,W-‘—..\
-10 dBm 71|Lan-
SPURIOUS_LINE_ABS J l \
20 dem ’ i 20 dem \
-30 dBm L -3h dem
s j \\ 1 "M
A oo don e M,
T ) "o
s sammpiionrel
50 dBm 50 dem
-60 dBm 50 derm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184851 GHz -33.24 dem -20.24 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.80879 GHz 1.23 dbm -28.77 dB
1.849 GHz 1.860 GHz 200.000 kiz 1.84593 GHz -37.57 dém -24.57.d8 1.915 GHz 1.916 GHz 200,000 kHz 1.91502 Gz -35.24 cBm -22.24 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86889 GHz 0.54 dBm -20.46 di 1.516 GHz 1.525 GHz 1.000 MHz 1.91615 GHz -30.39 dbm -17.39 dB

]" 1

13:12:47

Date:

21.AUG. 2024

1 e

Date: 21.AUl

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number 1 A31 of A96



s=amranas. FCC RF Test Report Report No. : FG471902B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
S [ spect i
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
- -, Lo 50 dBm - A,
sty ppelamsnred
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -53.95 dBm -40.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -53.99 dBm -40.9% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75625 GHz -54.13 dBm -41.13 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75877 GHz -54.24 dBm -41.24 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.65594 GHz -52,92 dBm -39,92 dB 1,925 GHz 3,000 GHz 1.000 MHz 2.61259 GHz -52,75 dBm -30,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94792 GHz -48.49 dbm -35.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.00142 GHz -48.59 dBm -35.59 db
9.000 GHz 13.000 GHz 1.000 MHz 10.65354 GHz -47.99 dBm -34.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65654 GHz -47.87 dBm -34.87 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84453 GHz -42,44 dBm -29.44 dBb 13.000 GHz 19,500 GHz 1.000 MHz 15.87503 GHz -42,27 dém -20.27 d&
~ —_— ~ —
{ e J - L L J v
i 21.AUG.2D24 10:34:38 1 21.AUG.2024 10:35
Highest Channel / QPSK
Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
-50 dB i =\ Al
puiplierisiast
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 97164168 MHz -53,77 dBm -40.77 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.60051 GHz -54.10 dBm -41.10 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.93713 GHz -52,85 dBm -39.85 dB.
3.000 GHz 9,000 GHz 1.000 MHz 6.98292 GHz -48.49 dBm -35.49 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.62705 GHz -43.04 dBm -35.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86103 GHz -42.46 dBm -29.46 d&
i
I J -
Date: 10:43:4
Sporton International Inc. (ShenZhen) Page Number 1 A32 of A96

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADINS6707X



SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 3MHz

@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
i o, il 50 dBm - .
i Jopsr AR
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -53.74 dBm —40.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -53.81 dBm -40.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.14 dBm -41.14 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61268 GHz -54.14 dBm -41.14 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.63014 GHz -52,68 dBm -39,68 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.51480 GHz -52.,30 dBm -39.80 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93542 GHz -48.47 dbm -35.47 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93392 GHz -48.52 dBm -35.52 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63355 GHz -47.97 dBm -34.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60805 GHz -47.,99 dBm -34.89 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82453 GHz -42,43 dBm -29.43 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -42,39 dBm -29.39 dB&
—_— —
)i 2 )i [
L JL ) L JL J
10:50:51 1 21.AUG.2024 10z

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
50 dB - Ny R ———— el sl
o cani I
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 979,88256 MHz -54,09 dBm -41.09 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.75289 GHz -53.73 dém -40.73 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.62692 GHz -52,92 dém -39.92 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92642 GHz -48.66 dBm -35.66 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062455 GHz -47.85 dBém -34.85 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84203 GHz -42.42 dBm -29.42 d&
i
JL J -

Date:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number : A33 of A96



SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
. AT P " LA WS
el = 50 dBm s,
R b et
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -54.06 dBm -41.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -53.83 dBm -40.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -53.88 dBm -40.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61184 GHz -54,08 dBm -41.08 dB
1,925 GHz 3,000 GHz 1.000 MHz 2,49295 GHz -52,80 dBm -39,80 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,52805 GHz -53,03 dBm -40,03 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80892 GHz -48.68 dbm -35.68 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -48,39 dBm -35.39 db
9.000 GHz 13.000 GHz 1.000 MHz 12.60080 GHz -47.89 dBm -34.89 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57655 GHz -47.97 dBm -34.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.79353 GHz -42,47 dBm -29.47 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.84403 GHz -42.42 dBm -20,42 d&
—_— —
)i 2 )i [
L JL ) L JL J
11:07:54 1 21.AUG.2024 11z
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
-50 dB - et e
. PP
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 958,55322 MHz -53.79 dBm -40.79 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.43721 GHz -54.13 dBm -41.13 d8
1,925 GHz 3.000 GHz 1.000 MHz 2.53343 GHz -52,86 dBm -39.86 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.93492 GHz -48.62 dBm -35.62 dB
9.000 GHz 13,000 GHz 1.000 MHz 11,32396 GHz -47.97 dBm -34.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85003 GHz -42.45 dBm -29.45 d&
i
I J -
Date: 11:1
Sporton International Inc. (ShenZhen) Page Number 1 A34 of A96

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADINS6707X



SPORTON

LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 10MHz

[ spectrum w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
b PN A e\t e
il A, 50 dBm o | e
ety SRR e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -53.97 dBm -40.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.89856 MHz -53,99 dBm -40.9% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.86 dBm -39.86 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.63535 GHz -53.94 dBm -40.84 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.50155 GHz -52,77 dBm -39,77 dB 1,925 GHz 2,000 GHz 1.000 MHz 2,53952 GHz -52.76 dBm -39.76 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98242 GHz -48.46 dbm -35.46 dB 3.000 GHz 2,000 GHz 1.000 MHz 7.00182 GHz -48.60 dBm -35.60 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63005 GHz -47.89 dBm -34.89 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65054 GHz -47.,98 dBm -34.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86203 GHz -42,47 dBm -29.47 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83653 GHz -42.53 dBm -29.53 dB&
—_— —
)i 2 )i [
L JL ) L JL J
11:23:28 1 21.AUG.2024 11:24:33

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
50 de e A pemn
g
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 941,10195 MHz -53,71 dBém -40.71 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.58036 GHz -54.19 dBm -41.19 d8
1,925 GHz 3.000 GHz 1.000 MHz 2.51229 GHz -52,93 dém -39.93 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -48.48 dBm -35.48 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.66704 GHz -48,01 dBm -35.01 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.81303 GHz -42,30 dBm -29.30 d&
i
JL J -

Date:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number

1 A35 of A96



SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 15MHz

[ spectrum w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
M ok ‘M
e W
— = 50 dBm e, -4,
W et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.043%8 MHz -53,99 dBm -40.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -53.97 dBm -40.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -49.79 dBm -36.79 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.76801 GHz -54.01 dBm -41.01 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.49581 GHz -52,85 dBm -39,85 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.61044 GHz -52.36 dBm -39.86 d
3.000 GHz 5.000 GHz 1.000 MHz 6.95542 GHz -48.66 dbm -35.66 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91442 GHz -48.65 dBm -35.65 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68804 GHz -47.97 dBm -34.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63305 GHz -47.97 dBm -34.87 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81203 GHz -42,45 dBm -29.45 dBb 13.000 GHz 19,500 GHz 1.000 MHz 15.81653 GHz -42,47 dBém -20.47 dB
—_— —
)i 2 )i [
L JL ) L JL J
11:40:54 1 21.AUG.2024 11z

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
. M N P
50 dB e e
SR
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938,67916 MHz -54,02 dBm -41.02 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,73988 GHz -54.08 dem -41.08 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.63695 GHz -52,99 dém -39.99 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.90692 GHz -48.51 dBm -35.51 dB
9.000 GHz 13,000 GHz 1.000 MHz 1065704 GHz -47.85 dBém -34.85 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85903 GHz -42.33 dBém -29.33 d&
i
JL J -
Date: 11:51:36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

LTE Band 25/ 20MHz

[ spectrum w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
LV RN PN P A\ A e
- § o, . 50 dBm o, o,
Loty -
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -53.78 dBm -40.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09885 MHz -53.72 dBm -40.72 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -49.69 dBm -36.69 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.71343 GHz -54.12 dBm -41.12 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.54381 GHz -52,90 dBm -39,90 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.05576 GHz -52,77 dBm -39.77 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99292 GHz -48.48 dbm -35.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92042 GHz -48.48 dBm -35.48 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60755 GHz -48.00 dBm -35.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64554 GHz -47.91 dBm -34.81 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87153 GHz -42,30 dBm -29,30 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.82203 GHz -42.41 dBm -20.41 d&
- T — =
. 4\ J - L L J
13:13:5 1 21.AUG.2024 13:15:43

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
A ~N N
- -,
50 dB 1 "
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 997,33383 MHz -53,94 dBm -40.94 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.78690 GHz -54.24 dBm -41.24 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.60113 GHz -52.80 dém -39.80 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91792 GHz -48.41 dBm -35.41 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062055 GHz -48,02 dBém -35.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 1586453 GHz -42,32 dBém -29.32 d&
i
JL J -

Date:
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FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number 1 A37 of A96



s=amranas. FCC RF Test Report Report No. : FG471902B
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0010
40 Normal Voltage 0.0016
30 Normal Voltage 0.0063
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0067
PASS
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0007
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0050

Note:
1. Normal Voltage =3.8V. ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen) Page Number : A38 of A96
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s=amranas. FCC RF Test Report Report No. : FG471902B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz
Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.30

64QAM Limit: 13dB

Full RB Result
6.12 6.52 PASS

Full RB

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
e =
e e
Q SRRy Q
s e
00 00 =
i :
X B
1E4 - E
5 5
\ Y
\ A
E 3 1€ s
\i ¥
ks
|
F 836.5 MHz i Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2251 cbm 26,61 dbm 5.10 dB 2.46 dB 4.41 0B 5.30 dB 5.77 dB Trace 1 | 2155 cbm 26,75 dbm 7.20 dB 2.93 dB 5.04 dB 5.12 dB 5.94 OB
e e —
[ BERREEE ] [ BERRERE I

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 dBm _ Offset 14,00 db:
o Att 0 B AQT 2 ms @ RBW 20 MHz
(@153 view
B
S
g .
0.0
1E-

+
!
F 836.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 2052 cbm 26,35 dbm 7.83 dB 3.07 dB 5.22 dB 6.52 dB 7.22 dB
——
[ EEERREE ]
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s=amranas. FCC RF Test Report Report No. : FG471902B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.28 2.99 2.96 4.89 4.85 9.85 9.73 14.60 14.45

LTE Band 26
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Levi 0.00 dém  Offset 14,00 db & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.26 dBm| ™Il 15.77 dBm|
836.02170 MHz 836.26780 MHz
20 20 d8
ndB 26.00 dB Y — ndB 26.00 dB
04 el sl 'a 1.278300000 MHz| 104 i e e ke T 1.275500000 MHz
- Q factor \ 654.0| - i Qfactor | 655.6
0 dém- ,:‘ 0 dém 7 f
ny / A
-10 dBm - -10 dBm - ‘
20 dem c 20 dam - -
- S L~ M .
30 dém A/ st T = - —
PP h
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.0217 MHz 16.26 dBm ndB down 1.27683 MHz ML 1 635.2676 MHz 15.77 dBm ndB down L2755 MHz
T1 1 835.8594 MHz 8 dBm nds 26.00 d8 T1 1 835.8622 MHz -10.27 dém nds 26.00 da
T2 1 937.1378 MHz -9.63 dBm  factor 654.0 T2 1 £37.1378 MHz -10.19 dém  factor 555
L L J q [ L U ] o

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.85 dBm| ™Il 16.57 dBm|
20 g8 M1 " n:l.‘..r.u;lrulr:;n‘l; 20 d8 1 . 836 m.;u;\;u;;
. - . A o o s N P N \'B'ﬁl./.__mlm . on e
04 Bu \ 2.991000000 MHz o / w 2.955000000 MHz
- 1 Q factor | 279.4 b ] Q factor 282.9
{ \ /
0 dBm: 2 A 0 dém: +
1 1z —7
f ¥ i -
10 dBm - - -10 dBm 1 ¥
/ | \
20 d3m Y 20 dBm 4 -
J \ / ]
-30 dBm—t—— = - -30 dbm— e = Z ——
Ry A e =
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 835.5889 MHz 17.85 dém ndB down 2.951 MHz ML 1 £35.0684 MHz 16.57 dém ndB down 2,955 MHz
T1 1 5.0135 MHz -8.04 dBm ndé 26.00 dB T1 1 835.0315 MHz -8.88 dBm ndé 26.00 d8
T2 1 838.0045 MHz -7.84 dBm  factor 279.4 T2 1 B37.9665 MHz -9.69 dBm  factor 282.9
L L J L L J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.24 dBm) ™M1[1] 15.55 dBm)
837.38900 MHz 834.49200 MHz
20 20
N 1 26.00 dB ¥, ndB 26.00 dB
o A 4.885000000 MHZ 04 S A P B et 4.845000000 MHz
T Q factor | 171.4 i Q factor \ 172.2
v / \ o
10 df -~ -10 o
S /
d ! 0 .
20 20 d
) ! \
-30 dém ! == 7
AV Pl VaaVy b T
40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.389 MHz 16.24 dBm nd@ down 4.885 MHz M1 B34.432 MHz 15.55 dBm nd@ down 4,845 MHZ
TL 1 834.032 MHz -9.76 dBm nd8 26.00 dB TL L 34,042 MHz -10.72 dBm n 26.00 dB
T2 1 838.918 MHz -9.72 dBm Q factor 171.4 T2 1 B3B.BBE MHZz -9.85 dBm Q factor 172.2
L J wa L JU J L]

LTE Band 26

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.45 dbm)| MI[1] 17.27 dBm
M1 834.9820 MHz a1 895.9410 MHz
20 20
x
R T A, N P 26.00 dB P A 26.00 dB
0 ol e A T e \ 9.850000000 MHz o sl B \ 9.730000000 MHZ]
] Q factor \ 84.8 7 Q factor \ 85.9
/ \ { \
o4 + = 0d ]
-10 ,' a -10 d ¥
] T T \
. / \ 0a ‘ Y
20 d -k 20 r X
o AR R g / ~ e o~
-3 e e v e =
|~
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834,982 MHz 18.45 dam nd8 down 9.85 MHz ML L B35.941 MHZ 17.27 dam nd8 down 9.73 WHz
TL 1 831.525 MHz -7.17 dBm nd8 26.00 dB TL L B31.665 MHz -8.35 dBm nd8 26.00 dB
T2 1 841.375 MHz -7.40 dBm Q factor B84.8 T2 1 B41.415 MHz -9.02 dBm Q factor 85.9
L U J wa L JU J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

Spectrum pectrum
Ref Level 30.00 GBm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.69 dBm)| ™M1[1] 15.78 dBm)
. 1230 MH?Z| 897.9690 MHz
20 20
X 1] ndB . 26.00 dB , 26.00 dB
g Ml T i e P - e pa W 14.595000000 MHz 104 P L i | 14.446000000 MHZ
7 Q factor 57.1 ‘.f 58.0
od 0 d
T
T} b
-10 df 5 -10 d ¢
/ /
20 d / 20 d - \
/ . 7 \
N Y e A . J wdom
iy 30 B e ey 3
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 833.323 MHz 15.89 dBm nd@ down 14,595 MH2 M1 1 B37.369 MHz 15.78 dBm nd@ down 14,446 MHZ
TL 1 829.217 MHz -10.15 dBm ndd 26.00 dB TL L £20.337 MHz -9.64 dBm 26.00 dB
T2 1 843.813 MHz -9.96 dBm Q factor 57.1 T2 1 B43.783 MHz -10.59 dam 58.0
L U L JU L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471902B

Occupied Bandwidth

Mode

LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz

3MHz

5MHz

10MHz

15MHz

Mod. QPSK | 16QAM | QPSK | 1

6QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH 1.09 1.09 2.72

2.72 4.49 4.48 9.05

8.99 13.37 | 13.43

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.67 dBm) ‘ ™M1[1] 15.44 dBm)|
836.27900 MHz 836.07200 MHz
20 d8 20 d8
N 1.090909091 MHz [ 1.086111888 MHZ
Pt A o i P
10d s 104d
0 dem A - 0 dam. y
10 dam. — A -10 dam: i *
/! N\ \
20 dgm - - 20 dBm - -
f \ o RN
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.279 MHz 16.67 dém ML 1 36.072 MHz 15.44 dBm
T1 1 835.95175 MHz 9.23 dém Occ Bw 1.090905091 MHz T1 1 835.95734 MHz 8.61 dém Occ Bw 1.088111B88 MHz
T2 1 837.04266 MHz 9.41 dbm T2 1 837.04545 MHZ 9.38 dbm

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum b pectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
w1 18.22 dBm| ™l 16.90 dBm|
M 97.09940 ¥ X 95.59490 ¥
20 g8 - 53709940 Vi1 20 d8 . 535 59490 Mz
T |- NP VA U 2.715284715 MHz TP NN P N 2.715284715 MHz
10d — Y 104 7
/ " / \
0 dBm: 1 ¥ 0 dam. s .
\ { |
f \ / \
10 dBm - y -10 dBm ’f -
/ \ / A
20 dam L : 20 dem L L
- / 1 / 3
. T ~ WA
3 dEm - -30 dpe L —
= AR o N
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 837.0994 MHz 16.22 dBm ML T B35.5040 MHz 16.98 dBm
T1 1 835.13936 MHz 11.82 dBm oce Bw 2.715284715 MHz T1 1 835.13337 MHz 11.16 dBm oce Bw 2.715284715 MHZ
T2 1 937.85465 MHz 11.78 dBm T2 1 £37.04B65 MHz 11.46 dBm
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SPORTON LAB.

FCC RF Test Report Report No. : FG471902B

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

L I

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.92 dBm) ™M1[1 15.69 dBm)
- 835.30100 MHz - 835.08100 MHZ,
Occ Bre 4.485514486 MHz ¥ - . 4.475524476 MHZ
[SUPTN VP x B A L e TR T A
10 df + 10d 7 -
J \ / |
od ; | o \
/ \ / |
-tod ﬂ . Z10d |
/ \ \
204 20d v
}t 1 )
a0 = 30
- Y SRS S LI T
N PN Wty L At
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,301 MHz 16.92 dam ML L 35,081 MHz 15.59 dam
T 1 834.24226 MHz 11.18 dBm Oce Bw 4,485514456 MHz TL L 834.26224 MHz 9.16 dBm Oce Bw 4,475524476 MHz
T2 1 838.72777 MHz 9.42 dom T2 1 838.73776 MHz 10.26 dam
L J L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.70 dBm) ™M1[1] 17.06 dBm)
- 2 834.1620 MHz - ! 834.8620 MHz
N X - OccBw T2 0.050040051 MHz g £.991008991 MHZ
s M p S E B ER NP VSN
10 d 10 di 7
T 7
| {
o di : 0di B
-10 df ; ll -10 d
204 . -
— e
e SR e
o -~ V.
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.162 MHz 17.70 dem ML L 34,882 MHZ 17.06 dam
T 1 9319845 MHz 12.06 dBm Oce Bw 9.050943051 MHz TL L £32.0045 MHz 10.57 dBm Oce Bw £.991008991 MHz
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